
 

White Paper on Opportunities for Indirect and Direct Potable Reuse  
Kennedy/Jenks Consultants 

April 2013 
 
 
 
 
 
 
 
 
 

White Paper 
 

Current and Potential Future Opportunities 
for Indirect and Direct Potable Reuse of 

Recycled Water  
 

City of Santa Cruz and Soquel Creek Water District  
scwd2 Desalination Program 

 
 
 
 





Kennedy/Jenks Consultants 
April 2013 

 
 

Page i White Paper, Opportunities for Indirect and Direct Potable Reuse 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

 
 
Table of Contents  

List of Tables ............................................................................................................................... ii 
[...]
as endocrine-disrupting compounds and 
pharmaceuticals and personal care products. 

Advanced 
Oxidation 

Process (AOP) 
  

AOP is used to destroy natural and synthetic 
organic chemicals that may be present in 
recycled water at trace concentrations. AOP 
involves the addition of oxidizing chemicals (e.g. 
hydrogen peroxide, H2O2) that form hydroxyl 
radicals, which in turn react with (and degrade) 
the constituents in water and destroys the 
organic compounds.  

Chlorine or 
Other Residual 

Disinfection 
  

While disinfection may be accomplished via 
AOP, hydroxyl radicals do not provide residual 
disinfection. Therefore, additional disinfection 
would be used to provide a residual. 

Storage Tank   

An engineered buffer storage tank may be 
required to allow for monitoring and redirection of 
water if needed.  The residence time in the tank 
could be up to 24 hours. 

 

Future conversion of the proposed scwd2 Regional Seawater Desalination Project from a 
seawater desalination into a DPR facility could be accomplished by relatively minor modification 
to the proposed desalination facilities and related infrastructure.  Based on a preliminary 
assessment for a full conversion of the plant, the changes would include: 

 Decommission the seawater intake pump station since the source water would be 
treated wastewater effluent from the wastewater treatment plant.  



Kennedy/Jenks Consultants 
April 2013 

 

White Paper, Opportunities for Indirect and Direct Potable Reuse 25 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

 Provide a pump station at the Santa Cruz WWTF and connect to the intake pipelines to 
the seawater desalination facility thereby pumping treated effluent to the desalination 
facility instead of seawater. 

 Change out the RO pumps with lower horsepower pumps since less energy is needed.  

 Initially, the seawater RO membranes would not need to be changed out to treat the 
lower salinity recycled water. However, after the regular lifecycle of the RO elements, 
they could be changed to brackish water type elements. 

 Add the advanced oxidation process after the RO step. This equipment could potentially 
be located in the space reserved for future equipment.  

 Add on-site storage and water quality monitoring.  This could be accomplished by 
converting the brine holding tanks to “engineered buffer” storage tanks. The brine 
holding tanks would not be needed for a DPR facility because the brine would have a 
lower salinity and could be continuously discharged to the Santa Cruz WWTF outfall. 

3.7 Potential DPR Pilot System at the Desalination Facility 
With recent regulatory developments and community interest in DPR, an opportunity exists to 
study the feasibility of incorporating DPR into the long-term water supply portfolios of the City 
and District. A small DPR pilot system could be constructed at the proposed scwd2 Regional 
Desalination Facility (Desalination Facility) and operated to provide CDPH with information to 
assist in their development of DPR regulatory criteria, and to demonstrate the ability of the 
treatment process to produce safe drinking water. 

The DPR Pilot Study could be the first phase of a long-term evaluation of the use of advanced 
water purification technologies to provide recycled water as an additional safe and reliable 
supplemental water supply to the City and District.  Should regulations change in the future and 
allow for DPR, the Desalination Facility could potentially be transitioned to a DPR facility. 
Conversion of a seawater desalination plant to a DPR plant would lower the overall energy use 
of the facility and reduce or eliminate the withdrawal of seawater from the ocean. 

3.7.1 DPR Pilot Study Objectives  
The scwd2 DPR Pilot Study could include construction of a small scale advanced recycled 
water treatment pilot system, located within the footprint of the proposed scwd2 Regional 
Desalination Project.  The pilot equipment could be operated by the desalination plant operators 
and testing could take place over a period of several years.  The objectives of the Study could 
include: 

1. Demonstrate the ability of advanced purification technologies for DPR to consistently 
produce water that meets all regulatory standards. 

2. Work with CDPH to develop a water quality monitoring process and program that 
ensures the reliability of the system to meet standards.   

3. Provide study results to assist in the CDPH in their development of DPR regulatory 
criteria. 



Kennedy/Jenks Consultants 
April 2013 

 

Page 26 White Paper, Opportunities for Indirect and Direct Potable Reuse 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

4. Confirm that the water would not affect water quality in the existing water supply and 
distribution systems. 

5. Establish the regulatory feasibility of potentially transitioning the Desalination Facility into 
a DPR facility. 

6. Demonstrate the technology to the community and evaluate public acceptance of DPR. 

7. Confirm the cost and energy savings from a DPR project. 

3.7.2 DPR Pilot System Components 
The DPR pilot system would treat effluent from the Santa Cruz WWTF. The treatment 
processes would consist of oxidation and coagulation, microfiltration (MF) or ultrafiltration (UF) 
filtration, reverse osmosis (RO) desalination, advanced oxidation process with ultraviolet, 
granular activated carbon (GAC), and disinfection. Following treatment, the product water from 
the DPR pilot system would flow into a storage tank (engineered buffer) for water quality 
monitoring.  

Downstream of the storage tank, the DPR product water would be re-combined with the DPR 
pilot RO concentrate in a blending tank and pumped to the Desalination Facility concentrate 
equalization (EQ) basin for disposal through the WWTF outfall.  Figure 9 shows a general 
process schematic of the DPR pilot system. 



Kennedy/Jenks Consultants 
April 2013 

 

White Paper, Opportunities for Indirect and Direct Potable Reuse 27 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

 
Figure 9: DPR Pilot Process Flow Schematic 

As shown in Figure 10, a potential location for the DPR pilot equipment is in the area reserved 
for future SWRO membrane skids in the Desalination Facility Membrane Building.  Figure 11 
shows a potential layout for the equipment in this proposed location. The equipment would have 
a footprint of approximately 25-feet by 35-feet and would fit in this area. The DPR pilot system 
would be designed to process up to 20 gallons per minute (gpm) of secondary effluent. The 
DPR pilot system components are described in further detail in the subsections below and 
conceptual level design criteria for the DPR pilot system equipment are tabulated following the 
descriptions. 



Kennedy/Jenks Consultants 
April 2013 

 

Page 28 White Paper, Opportunities for Indirect and Direct Potable Reuse 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

 
Figure 10: DPR Pilot Equipment Location 

 



Kennedy/Jenks Consultants 
April 2013 

 

White Paper, Opportunities for Indirect and Direct Potable Reuse 29 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

 
Figure 11: DPR Pilot Equipment Layout 

3.7.2.1 DPR Pilot Source Water Feed System 
Effluent from the City’s WWTF could be pumped from the WWTF itself, or from a small pump 
station along the existing outfall pipeline alignment in Delaware Avenue, Oxford Way or West 
Cliff Drive.  Regardless of its point of interception, up to approximately 10,500 feet of 4-inch 
diameter pipe would be used to convey up to 20 gpm of effluent to the DPR pilot system at the 
Desalination Facility. Depending on the location of the seawater intake pipeline, if dual seawater 



Kennedy/Jenks Consultants 
April 2013 

 

Page 30 White Paper, Opportunities for Indirect and Direct Potable Reuse 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

intake pipelines are constructed as part of the proposed scwd2 Regional Desalination Project, 
one of the seawater intake pipelines could be used for pumping effluent for the pilot study. (Note 
that dual pipelines are being considered for system flexibility and redundancy and would not 
both be in use simultaneously.  One pipeline could alternate functionality between seawater 
intake and effluent intake for the pilot study and could be converted to an effluent pipeline in the 
long term if DPR were to be approved.)  Regardless of which approach is taken, the effluent 
transfer pipeline could be located within existing rights of way, and a pump station could be 
located either at the WWTF or in a small below grade vault. 

3.7.2.2 Microfiltration (MF) or Ultrafiltration (UF) Pretreatment 
After entering the Desalination Facility, the WWTF effluent would flow into a coagulant contact 
tank. Chemical injection points on the DPR pilot source water pipeline would be provided to 
permit addition of sodium hypochlorite and coagulant upstream of the coagulant contact tank. 
Sodium hypochlorite could be added for oxidation and to help control bio-fouling on the 
membranes. Coagulant would be added to destabilize and condition colloidal matter in the 
source water for removal by the membrane filters. The coagulant tank would provide 
approximately 10 minutes of contact time at a source water flow rate of 20 gpm. Two MF/UF 
feed pumps (lead and standby) would transfer coagulated source water from the coagulant 
contact tank to two MF/UF pretreatment skids. 

Microfiltration pretreatment removes solids and microorganisms from the effluent using a 
membrane-based, pressure driven separation process. Either microfiltration or ultrafiltration 
(MF/UF) membranes can be used for this process. The MF/UF skid would be a pre-packaged, 
self-contained system that would include strainers, feed pumps, MF or UF membranes, a spent 
washwater capture system, a filtrate tank, and controls.  

3.7.2.3 Reverse Osmosis (RO) Desalination 
An MF/UF filtrate tank would be provided to capture filtrate from the MF/UF pretreatment skids. 
This tank would be sized to provide at least 45 minutes of retention time at a tank influent flow 
rate of 20 gpm, so that a continuous and constant flow of MF/UF filtrate can be delivered to the 
RO treatment process when the MF/UF pretreatment system is in cleaning mode.  

Two chemical injections points would be provided to permit the addition of antiscalant and 
sodium bisulfite to the MF/UF filtrate upstream of the RO skid. Antiscalant would be added to 
inhibit scale formation that could foul the RO membranes. Sodium bisulfite could be added to 
dechlorinate the RO influent, if needed, as any free chlorine present in the RO influent would 
destroy the RO membranes. The chemical injection points would be located after the MF/UF 
filtrate tank. Two RO feed pumps (lead and standby) would transfer the MF/UF filtrate to the RO 
skid.  

RO removes dissolved compounds, including total dissolved solids (TDS) and organic material, 
using a pressure-driven membrane separation process. Like the MF/UF skid, the RO skid would 
be a pre-packaged, self-contained unit that would include booster pumps, cartridge filters, RO 
membrane, and controls. The RO CIP system and chemical feed systems would be on separate 
skids. 



Kennedy/Jenks Consultants 
April 2013 

 

White Paper, Opportunities for Indirect and Direct Potable Reuse 31 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

3.7.2.4 Advanced Oxidation Process (AOP) 
The RO permeate would flow from the RO skid directly into the AOP skid. The advanced 
oxidation process uses an oxidizing agent (hydrogen peroxide, H2O2) and ultraviolet (UV) 
radiation to form hydroxyl radical that would react with and destroy residual trace natural and 
synthetic organic compounds in the RO permeate. The AOP skid would consist of a UV reactor 
with chemical injection for hydrogen peroxide addition. 

3.7.2.5 Granular Activated Carbon (GAC) 
Following treatment through AOP, the water would flow into a granular activated carbon 
contactor. The GAC treatment process provides a final polishing step to adsorb any soluble 
organic and inorganic compounds, that is not removed or destroyed in the upstream processes. 
The GAC contactor would consist of a 3 to 3.5-feet diameter vessel with 3 to 4-feet depth of 
media to provide approximately 15 minutes of empty bed contact time at the product water flow 
rate.   

3.7.2.6 Engineered Buffer Storage Tank 
An “engineered buffer” system, such as a storage tank, would likely be required for a full-scale 
facility. The intent of an engineered buffer storage tank in a full-scale facility would be to permit 
monitoring of water quality at the inlet side of the storage tank, and to allow for redirection of the 
water leaving the storage tank, should an upset occur.  This system would prevent poor water 
quality from entering the potable water system.  

The DPR pilot product water from the GAC contactor would flow through a storage tank prior to 
disposal. The DPR pilot storage tank would be used to collect water quality samples, and 
demonstrate the effectiveness of buffer storage concept. The pilot storage tank would be sized 
for 1 to 2 hours of product water retention time at the product water flow rate.  Sampling points 
would be provided to monitor the water quality at the inlet and outlet of the tank.  

3.7.2.7 DPR Pilot Design Criteria 
The conceptual design criteria for a DPR Pilot System is presented in Table 3 below. 

Table 3: DPR Pilot Conceptual Design Criteria 

PARAMETER UNIT DESIGN VALUE 
DPR PILOT FLOW RATES   
Source Water gpm 20 
MF Product Water (Instanteous) gpm 20 
MF Product Water (Daily Average) gpm 18 
RO Product Water gpm 13.5 
RO Brine gpm 4.5 
   
EFFLUENT SOURCE WATER 
PUMP   
Number of Pumps number 2 
Design Capacity gpm 20 
Design Pressure psi 25 
Motor HP 0.5 



Kennedy/Jenks Consultants 
April 2013 

 

Page 32 White Paper, Opportunities for Indirect and Direct Potable Reuse 
\\sfocad\projects\pw-proj\2008\0868005 scwd2 desal tech advisor\09-reports\potable reuse white paper\scwd2_potable reuse white paper_041213.docx 

PARAMETER UNIT DESIGN VALUE 
COAGULANT CONTACT TANK   
Number of Tanks number 1 
Operational Capacity gallons 200 
Hydraulic Retention Time minutes 10 
   
MF/UF FEED PUMP   
Number of Pumps number 2 
Design Capacity gpm 20 
Design Pressure psi 10 
Motor HP 0.25 
   
MF/UF PRETREATMENT SYSTEM   
Number of Skids number 2 
Capacity per Skid gpm 20 
Design Pressure psi 25 
Membrane Type - MF of UF 
Membrane Material - PVDF 
Instantaneous Flux gfd ≤ 25 
Recovery % 90 
Backwash Frequency minutes 25 - 30 
Spent Washwater Volume (per 
Day) gallons 2,880 
CIP Frequency days 30 - 60 
CIP Waste Volume (per Clean) gallons 150 
   
MF/UF FILTRATE TANK   
Number of Tanks number 1 
Operational Capacity gallons 1000 
Hydraulic Retention Time minutes 50 
   
RO FEED PUMP   
Number of Pumps number 1 
Design Capacity gpm 18 
Design Pressure psi 10 
Motor HP 0.25 
   
RO DESALINATION SYSTEM   
Number of Skids number 1 
Product Water Capacity per Skid gpm 13.5 
Design Pressure psi 200.0 
Membrane Material - TFC 
Element Size inches 4 
Flux gfd 12 - 15 
Recovery % 75 
CIP Frequency days 120 
CIP Waste Volume (per Clean) gallons 250 



Kennedy/Jenks Consultants 
April 2013 

 

White Paper, Opportunities for Indirect and Direct Potable Reuse 33 